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EAST ASIA INDUSTRIES (SHENZHEN) CO., LTD

601-38, TIMES SQUARE, WEST GATE, 99 LONGCHENG AVENUE, SHANGJING COMMUNITY,
LONGCHENG STREET, LONGGANG DISTRICT, SHENZHEN

The following sample(s) was/were submitted and identified on behalf of the clients as : Diatomite mat

SGS Job No. : SZIN2012016153PC - SZ
Material : board

Specification : 60*39*0.9CM

Manufacturer : GUANGXI DINGKANG CO., LTD
Date of Sample Received : 07 Dec 2020

Testing Period :

Test Requested :
Test Method :

Test Results :

07 Dec 2020 - 11 Dec 2020

Selected test(s) as requested by client.
Please refer to next page(s).

Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

Allze Chen

scan to see the report
xl H

Allie Chen
Approved Signatory
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Test Results :

Test Part Description :

Specimen No. SGS Sample ID Description
SN1 CAN20-216984.001  Lt-grey solid board

Remarks :
(1) 1 mg/kg = 1 ppm = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

Formaldehyde

Test Method :  In-house method (GZTC-CHEM-TOP-059-03),analysis was performed by UV-Vis.

Test Item(s) Unit MDL 001
Formaldehyde g/kg 0.02 ND
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Sample photo:

CAN20-216984.001

SGS authenticate the photo on original report only

*** End of Report ***
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